Brown o &

Caldwell

201 North Civic Drive, Suite 115
Walnut Creek, CA 94596

Phone: 925-937-9010
Fax: 925-937-9026

Prepared for:

Project Title:

Project No.:

City of Pittsburg
Water Filter Rehabilitation
146044

Technical Memorandum

Subject:

Date:
To:

From:

Copy to:

Prepared by:

Reviewed by:

Limitations:

Filter Gallery Piping Evaluation
June 18, 2015

Walter C. Pease, Director of Water Utilities
William K. Faisst, Ph.D., P.E., Vice President

Jason Moser, Chief Operator

44 = 5 /
Wilﬁam K. Faisst, Ph.D., P.E., Vice President
California License 29146

Engineer in Responsible Charge

I

Grace Chow, P.E., Vice President
California License 31554

Technical Memorandum

This document was prepared solely for City of Pittsburg in accordance with professional standards at the time the services were performed and in
[...]
Figure 2-10. Filter 10 Outlet Elbow with Exterior Corrosion

Table 2-10. Field Measurement of Filter 5 Outlet Elbow

Thicknesses (inches)

Filter 5: Outlet EIbow Top Near Valve Around Corrosion

Top 0.057 0.159 0.11 0.164

2.3.2 Filters 5 and 6 Evaluations

Portions of Filters 5 and 6 outlet piping showed distinct pipe wall thickness losses. These spots occurred at
outlet elbows and tees near where we found external corrosion. The filter piping also appears to be 7-gauge
or Schedule 10.

Brown s Caldwell

13

\\BCWCKFPO1\Projects\146000\146044-Pittsburg WTP Filter Rehab\Filter Gallery_Pipe Thickness Testing\Filter Gallery Piping Evaluation TM_Final.docx



Technical Memorandum Filter Gallery Piping Evaluation

Section 3: Capital Costs

Based on field investigation and discussions with City staff, we recommend that the City make capital
improvements in the filter gallery when capital improvement program scheduling allows. Table 3-1 provides
the estimated capital costs for the replacement of the gallery filter piping and appurtenances. These include
base construction costs, gallery filter piping, valving, and pneumatic cylinder replacement costs.

Table 3-1. Capital Costs of Gallery Filter Inprovements

Bid Item Costs (thousands)?

Base Construction Costs? $31

Filter Piping and Valve Replacement $190
Electrical/Instrumentation $3

Construction Contingency® $96
Subtotal $320
Allowancec $80
Total Capital Costs Per Filterd $400

The Base Construction Costs include site preparation, demolition, mobilization and demobilization.

a.
b.  The Construction Contingency is 30 percent.

c.  The Allowance for engineering, legal, and contingency costs is 20 percent .
d.

The Total Capital Cost is in current dollars (san Francisco Bay Area Summer 2014.

The estimated construction cost for each filter is about $320,000, which includes a 30 percent construction
contingency. With an additional 20 percent allowance for engineering, legal and contingency costs, the total
estimated cost to replace each filter would be around $400,000.

Section 4: Conclusions and Recommendations

In general, of the examined exposed filter piping in the gallery,

Most of the filter gallery infrastructure measurements showed similar wall thicknesses, and visual
inspections indicate that most are likely not significantly corroded. However, each filter had at least one thin
spot in the piping. The thin spots measured only a third to perhaps one-half of the original pipe wall
thickness. These thin areas ranged from 1 to 4 inches in width. The thinning that BC observed occurred
predominantly at elbows and tees on the top (or crown) of the pipe. These thin spots could be attributed to
uneven layers of coating or the result of corrosion at pinholes in the pipe coating spreading outward. It is
evident that corrosion likely will lead to more pipe leaks. The butterfly valves also exhibit deterioration,
including corrosion damage to metal and leaking valve stems.

BC recommends replacing the filter gallery piping as soon as budgeting allows it. In the interim, the City can
perform spot repairs as more leaks develop. BC also recommends replacement of all exposed filter piping,
valves, and pneumatic cylinders in the gallery with the exception of more recently installed modulating
valves and isolation valves, which should be removed and remounted. To ensure future longevity, new pipe
should have a minimum wall thickness of 0.25 inches, with cement mortar lining and epoxy coating.

Brown«« Caldwell
14

\\BCWCKFPO1\Projects\146000\146044-Pittsburg WTP Filter Rehab\Filter Gallery_Pipe Thickness Testing\Filter Gallery Piping Evaluation TM_Final.docx



Technical Memorandum Filter Gallery Piping Evaluation

Through discussion with City staff, we understand that a complete program of pipe and valve replacement is
not feasible now given the current operating budget. In lieu of immediate replacement, BC recommends that
the City perform the following activities:

1. Carry out additional investigations of all filter gallery piping to better assess its overall condition.
2. Make spot repairs to welded steel pipe and lining/coating as problems arise.

3. Confirm that the dimensions of the piping elbows and spool pieces are the same for each filter, as
indicated in the plans.

4. Consider purchasing and storing a complete spare set of piping and appurtenances for one filter to allow
quick repair of problem areas.

Peak production at the WTP typically reaches around 60 percent of the design capacity, which implies that
that there is enough redundancy in the filter gallery to take one or more filters offline should any pipes spring
a leak. When this happens, the City could swap out any leaking pipe(s) with the warehoused spare pieces.
After the repair, the City should perform a complete condition assessment of the removed piece(s) and can
elect repair (and storage for future use) or replacement as required.

|
Brown«« Caldwell :
15

\\BCWCKFPO1\Projects\146000\146044-Pittsburg WTP Filter Rehab\Filter Gallery_Pipe Thickness Testing\Filter Gallery Piping Evaluation TM_Final.docx



This Page Intentionally Left Blank.



Technical Memorandum Filter Gallery Piping Evaluation

Attachment A: Original Field Notes

|
Brown«« Caldwell :

A



This Page Intentionally Left Blank.



| 6.1
BACCWASH  INLET EL ( ow ey

TP soqw BoT Reety

i ’E'-— G \ _ @ 0.|18 B:\U-a.w?a D. 166
|1 @\ A P} oS )50 .16y
, et \}\ h (D 0.1%1 0,13 .12 0150
| T

I S u

= .
(@ M ;/@0 dbe To® 5:(;1-& ot . Noecu

[ @ @ o4 o150 _omy O
— \( J & 0.1 0(5‘( O. (76 0.t50
[ )/ o5 (@OMB 0046 paso O.\s2
\z/ -————>'$' @ 0O.15% ;;.T:::am TEE
Jh_,—-l& _ v ' |
3 |
To7  Lygse  Ba  EBAST
Sount 55 MR @ 05\ 044 pASD Oh 183
618 N oF
S AE @ o. léﬂf %‘% 6 \&8 0.14¢
' CH—\(’w fAaniD)
loUler euou (e - - L T “
: (© 0.163
(5] oo L0

D
dD 0-06% oaq p.n @:‘gﬁ:ﬁr_
@o_‘@@ &

—— i 2 ——e e




%\-T@’Q &

LMD BM%M‘SL% ‘E’ZL-B bLO

O. L3+

. \8%

O- %18

TD\? O 0l/lu/€\ X?b@D/*‘

Brocyuasy - Revwiwas (EE-

{ _
= = ¢ 05y Flasog To¥ \hsr B = Ewsc
e A2 0.126 ols -~ 933, Oi)g
& @DOizo = — Oass P04
J_ @o.uy 0Nz onws ©Of°
b 4 (18) o.112. O-HSZWH o.llo  O. 114
o ﬁ @O'(% 2‘32 S /16.;4 HDT
| ?J - :
;.é Ve G - onpgr 22 s
yrourborniion A6
-t Al
e o e e
-] [/ ..__\\\ 9.1 /0'1;7
\‘%\_‘_’-_




Tl 8

T

a@a @25 210k

loedt  0.v0F l//(Q.H'J /0.108/0./03/
Tl 0.0 /0107 Jo.105 /) ©.10%
. ; ! . f /

e Outbt %mrm_
_Top. 010&/,10( Ol e
o.]00 o646 #

e ORET
0,055
/
' %
L
O0#2

@5 et

B

_ 6.06L

Ne)

J.?éF

N

s







Technical Memorandum Filter Gallery Piping Evaluation

Attachment B: Original WTP Drawings (1975)

| |
Brown«« Caldwell :

B



This Page Intentionally Left Blank.



PROJECT MANAGER

Date:

Approved by:

PROJECT ENGINEER

Approved by:

Date:

PLUMBING

Date:

Approved by:

HVAC

Date:

Approved by:

INSTRUMENTATION

Date:

Approved by:

Chemical Dosage (mg/1)

ELECTRICAL

Date:

Approved by:

STRUCTURAL

Date:

Approved by:

ARCHITECTURAL

Date:

Approved by: -

Description Units Value Description Units Value Description Units Value Chemical Point of Application Minimum Average Maximum
Plant Design Capacity mgd 32 Filter Clearwell (Clear Water) Pumps Liquid Alum Anhydrous Ammonia
P-C-101 gph 60
Raw Water Pump Station Number of Pumps number 6 P-C-102 - gph 60 Plant Influent (Flash Mixer) 0.5 1.2 1.6
Pump Design Capacity gpm 3 at 2800 Filtered Water Line 0 0.35 0.5
Number of Pumps number 6 1 at 4000 Potassium Permanganate
Pump Design Capacity gpm 3 at 3,600 2 at 6000 FD-C-401 (Fixed Rate) £t* /r 1 Anionic/Nonionic Polymer
3 at 6,000 Maximum Output mgd 35 P-C-401 gph 70
Maximum Output mgd 35 Pump Power horsepower 3 at 60 P-C-402 gph 70 Plant Influent (Flash Mixer or Post-Flash Mixer) 0 0.5 1.5
Pump Power horsepower 3 at 50 1 at 75 e Settled Water (Pipeline Inlet - 3 Locations) 0 0.5 1.5
2 at 100 2 at 150 Powdered Activated Carbom Backwash Water (Rate of Flow Contrnller)'?’ 0 0.5 1.0
1 at 125 P-C-801 { S gph 90
Finished Water Reservoir P-C-802 gph 90 Cationic Polymer
Rapid Mixing
Capacity million gallons 6.0 Spare Chemical Plant Influent (Flash Mixer or Post-Flash Mixer) 0 2.0 3.0
Type: Mechanical Diameter feet 290 P-C-701 gph 40 Settled Water (Pipeline Inlet - 3 Locati?ns) 0 2.0 3.0
Number of Mixer number T Maximum Water Depth feet 15 Backwash Water (Rate of Flow Controller)'?’ 0 1.0 2.0
Mixing Energy (g) per second 575 Chemical Storage Capacity (Average
Chemical Feed Rate (Average Dose at Design Flow) Dose at Design Flow) Chlorine
Flocculation Basins
Anhydrous Ammonia . Anhydrous Ammonia Plant Influent (Flash Mixer) 1.0 2.5 5.0
Type: Compartmentalized, Baffled Plant Influent (Flash Mixer) ppd 320 Bulk Tank number 1 Settled Water (Pipeline Inlet - 3 Locations) 0 1.0 5.0
Flocculation Filtered Water ppd 94 Total Storage pounds 4400 Filtered Water (36" Dia. Pipeline) 0.25 1.0 1.5
Days of Storage days 10
Basins number 5 Anionic/Nonionic Polymer (0.5% o L Corrosion Control
Design Capacity (each) mgd 6.4 solution, 0.04 lb/gal) Anionic/Nonionic Polymer -_—
Detention Time minutes 22 Plant Influent (Flash Mixer or gph 139 Drums (55 gallon) number 25 Plant Influent (Flash Mixer) 0.5 2.0 3.0
Average Water Depth feet 1 Post-Flash Mixer) Total Storage gallons 1375 Filtered Water (36" Dia. Pipeline) 0.5 2.0 3.0
Total Basin Length and Width Settled Water (2 gph 139 Days of Storage days 9
1953 & New. feet x feet 60 x 20 Backwash Water gph 43 Hydrofluosilicic Acid -
1976 feet x feet 40 x 30 L Cationic Polymer
Basin Volume gallons 98,700 Cationic Polymer (8.6 lb/gal) Bulk Tank number 1 Plant Influent (Flash Mixer) 1.0 1.0 1.0
Flocculation Mixing Energy (G) per second 35 Plant Influent (Flash Mixer or gph 2.6 Total Storage gallons 6500 Filtered Water (36" Dia. Pipeline) 1.0 1.0 1.0
Flocculation Gt — 47,500 Post-Flash Mixer) Days of Storage days 104
Settled Water , gph 2.6 Liquid Alum
Sedimentation Basins Backwash Water'?’ gph 0.4 Chlorine
) One Ton Cylinders number 9 Plant Influent (Flash Mixer or Post-Flash Mixer) 15 25 50
Type: Rectangular, Horizontal Flow Chlorine Total Storage pounds 18,000
Plant Influent (Flash Mixer) ppd 667 Days of Storage days 19 Potassium Permanganate
Basins number 5 Settled Water 267
Design Capacity (each) mgd 6.4 Filtered Water ppd 267 Corrosion Control Plant Influent (Flash Mixer) 0 0.75 2.0
Surface Loading Rate gpm/ft 0.55 Bulk Tank number 1
Detention Time hours 3.4 Corrosion Control Total Storage gallons 6,500 .
Horizontal Velocity feet per minute 1.3 Plant Influent (Flash Mixer) gph 2 Days of ‘Storage days 158 Powdered Activated Carbon
Overall Basin Dimensions feet x feet 60 x 135 Filtered Water gph 2 .
Average Water Depth feet 15 Hydrofluosilicic Acid Plant Influent (Flash Mixer) : 1 3 25
Basin Volume gallons 908,800 Hydrofluosilicic Acid Bulk Tank number 1 Flocculated Water (Midpoint of Flocculation 1 3 25
Sludge Equipment — None Plant Influent (Flash Mixer) 5 Total Storage gallons 6,500 Basin - 5 Locations)
Filtered Water gph 5 Days of Storage days 60 , (3)
Filters Spare Chemical
Liquid Blum (100% Solution, Liquid Alum Plant Influent (Flash Mixer) 10 20 40
Type: i i i .4 1lb/gal u 1xe
pe: Gravity, dual media with Plant ggfl\ient Flash Mixer 51 Bulk Tank number 2 Settled Water (Pipeline Inlet - 3 Locations) 0 2 3
tile block underdrains and rotary (F gph Total Storage gallons 26,000 i1 d it . X
arm surface wash systems or Post-Flash Mixer) Days of Storage Says 21, Filtered Water (36" Dia. Pipeline) 5 10 30
Wr ?f Filters . numberz 8 Fotassive Permanganate (1% sclution, Potassium Permanganate (1 n11 feed equipment is variable rate unless noted otherwise.
Filtration Rate (all filters) gpm/ft 4.0 0.08 1b/gal) (2) . .
Filtration Rate (with one filter gpm/ft? 4.5 Plant Influent (Flash Mixer) gph 104 Drums (110 1b/Grum) nunber 25 )Backwash water flow rate is 10 mgd.
in backwash) : Total Storage pounds 2,750 For spare chemical assume the following chemicals:
Filter Inside Dimensions per Bay feet x feet 13 x 27 Powdered Activated Carbon (1 lb/gal Days of Storage Kays 14 a. Plant influent use 40% FeCl,, 4.8 lb/gal.
(2 bays per filter) slurry) Powdered Activated Girbon b. Settled water use 10% cationic polymer, 0.86 lb/gal.
Media Area (per filter) square feet 702 Plant Influent (Flash Mixer) gph 33 Bulk Tank (conorete) mumber 1 (1)S; Filtered water use 25% NaOH, 2.66 lb/gal.
Maximum Filter Backwash Rate gpry/Et> 10 Flocculated Water gph 33 Total Stors Use case a., above, for spare chemical storage.
. . - ge (1 lb/gal slurry)- gallons 40,000
Maximum Filter Backwash Rate gpm 6,250 . (3) Days of Storage days 50
Maximum Surface Wash Rate gpm/ft? 0.5 Spare Chemical
Maximum Surface Wash Rate gpm 356 Plant Influent (Flash Mixer) gph 46 S Chemi 1(4)
Settled Water gph 26 ﬁz Tazrl:ma mmber 1
Filter Media Filtgced. TaLer geh 42 Total Storage gallons 13,000
Granular Activated Carbon Chemical Feed Equipment (Maximum Capacity)‘'’ Days of Storage days 12
Average Depth inches 24
Average Effective Size millimeters 1.0 Anhydrous Ammonia
Average Uniformity Coefficient — 1.4 FD-C-901 ppd 500
Average Specific Gravity grams,/cc 1.6 FD-C-902 ppd 500
Sand Anionic/Nonionic Polymer
Average Depth inches 10 P-C-301 gph 20
Average Effective Size millimeters 0.5 P-C-302 gph 100 -
Average Uniformity Coéfficient —_ 1.5 P-C-303 (Fixed Rate) gph 50
specific Gravity grams/cc 2.65 P-C-304 (Fixed Rate) gph 10
Sludge Pond Cationic Polymer
S-udge Fond P-C-201 gph 10
Type: i P-C-202 10 B
Earthen,/Unlined P-C-203 (Fixed Rate) gﬁ 10 CITY OF PITTSBURG, CALIFORNIA
Volume million gallons 6.5 P-C-204 (Fixed Rate) NIC gph 50
Surface Area acres 2.1
Maximum Water Depth feet 15 Chlorine WATER TREATMENT PLANT EXPANSION 1988
FD-C-001 ppd 388 0 No. C042055°
FD-C-002 323709
Sludge Storage Lagoon oo 003 gg 2000 Bp.3%21492 DESIGN CRITERIA
Type: Earthen/Unlined Date | Ch'k'd Revision
Corrosion Control
Volume million gallons 2.5 P-C-601 gph 10 o Designed by: _TGE CAMP DRESSER & McKEE INC: SHEET ING.
Surface Area . acres 0.9 me- yﬁ"‘/‘ Drawnby:—oJH  |Date: SEPT, 1986 CDM
Maximum Water Depth feet 15 Hydrofluosilicic Acid 710 South Broadway G - 2
P-C-501 gph 10 Checked by: - TLE Walnut Creek, CA 94596 amnmailat angnees scanint

Approved by: _PEM  fscale: _NONE

i =Ty,




This Page Intentionally Left Blank.



1113

PROJECT MANAGER

Date:

Approved by:

PROJECT ENGINEER

Date:

Approved by:

PLUMBING

Date:

Approved by:

HVAC

Date:

Approved by:

INSTRUMENTATION

Date:

Approved by:

ELECTRICAL

Date:

Approved by:

STRUCTURAL

Date:

Approved by:

ARCHITECTURAL

Date:

Approved by:

EXIST. CHK. PL? SUPPORT GUIDE
(TYP. OF 4 PLACES >\

|
1" WELPED }-‘IAL.F

FLOOR ABOVE TO FIT ON |

I~

PSR
||L'.|'mf"‘4wl|l"$|

[

(T

\,
=

]Z"P‘_ T
A ]

Vg-ap =Py

4

>

l P

FILTER No.2 FILTER aLE FILTER NO. & FILTER NO.&
i Q = CiNiG TR ' REMOVE TEE , FLOW lo-SA-PC i
- - OVE , 3 WATE
" DETAL /B RATE CONTROLLER. oA PVC /—r;lEPN:NG &E:"?;RAUWS?,H i
INGTALL V4 cHK. PL. OVER (7P 8 M) P - SA- 20 __SHOWN DEMOLITION oNLY . VALVES " (ToTa0 R 5
EXIST. 2-6"%2'-0"0PNG. oN | PLACES) (T , . SEE SECT. | FOR MODIFILATIONL(TYRD TOoT )

REMOVE BF g
CONMNECT.

|
7
I

REMOVE AND REPLACE
'EXISTING, PIPING, VALVESZER
AND APPURTANCES iEMOVE FILTER

Y —C
n |

e . AEDIA (TYP. —
/ S S l FOR 8 FILTERS) e | N
I == FILTER No. 3 = Hwr—— 4% i X7 3 s 7 ‘
Rl //X/ e e P & pam—" e
- e B TN s M2 e
: : - SEE SCHEMATIC
6D AN ] B BRBHTG) ==
G PLACES _ FILTER NO. T -1 //
I _ W Ho. S EXIST, cone. e
) c || WA WA SCHEM.
EXHAUDST 0 . \ [> REMOVE EXIST. AGITATORS &
e oy e L N (s [ S S Tdae - NB
MANTN¢ CTYP,_FOoR 4 1= L A ik 4 FILTERS) COMBINATION A N APIPING.,
E FILTERS) e GEAVEL 3 z 6}5— \%EVACUUM ’
gig"g[ﬁa B FILTER NO. | —-/ - R ouze® 700 @ — 4 e X el 000ee =
PUMP & | = i ok - ey . |
FnE “’% FEMOVE ENGINE R : sl — T SRR BE-140.50 ] = 2
Gséif (8, ENG . o S P TerD) ElE N\ /) -—ExisT E%%(CAST M-/
e coNC.
_é BAFFLE i
| /oA @ (T~P. FoR - N - 3 M 7 i | 2-d
l 4 FILTERD I [@) ] —REMOVE ALOXITE
2 bee > - \ z ; chNRER r; |EAIN f;ALITEe,
- Ol
' L FILTER) i BRIDGES @ 12" o 'GLE '
i) CTYP. _FoR 4 FIL.TER’E.O NOTE:
}{ epi . >< . e ’ iEMEr_\rIT MORTAR LDlNr::é(éH
«%ﬁ . X S = COATING AROLN .
IL __J' Fodp \7:’ r : v’ ol L] = \ — HE CPLG. SHalLL BE FIELD